
ENVIRONMENTAL  ASSESSMENT  AND
      ENVIRONMENTAL  IMPACT  STATEMENT

PREPARATION  NOTICE

For

KOLOA - POIPU  REGIONAL
WASTEWATER  RECLAMATION  FACILITY

PROJECT
Koloa,  Kauai,  Hawaii

October  2008

HOH Utilities, LLC



ENVIRONMENTAL ASSESSMENT AND 
ENVIRONMENTAL IMPACT STATEMENT 

PREPARATION NOTICE 
 

FOR 
 

KŌLOA-PO‘IPŪ REGIONAL 
WASTEWATER RECLAMATION 

FACILITY PROJECT 
KŌLOA, KAUA‘I, HAWAII 

 
 
 
 

OCTOBER 2008 
 
 
 

This document was prepared pursuant to the requirements 
of Chapter 343, Hawaii Revised Statutes. 

 
 
 

Prepared for:  
HOH Utilities, LLC 
3560 Kōloa Road 

Kalāheo, Hawaii  96741 
 
 
 
 

Prepared by: 
Wilson Okamoto Corporation 

1907 South Beretania Street, Suite 400 
[...]
of Health.  A summary of the Project’s objectives in addressing this need is provided. 

 
1. The regional system will allow for the replacement of existing LCCs in Kōloa Town. 

a. The collection system will extend to Kōloa Town to include that area as part of 
the service area for the Regional WRF. 

b. Existing developments will be able to connect to this regional system, and those 
respective landowners will then be able to close their LLCs. 

c. Closing of the LLCs will allow landowners to comply with the EPA regulation 
mandating their closures. 

d. Residences along the service route will have the option to close their cesspool 
and connect to the regional system. 



 Kōloa-Po‘ipū Regional  
Chapter 2  Wastewater Reclamation Facility Project 
Project Description EA and EIS Preparation Notice 

 

- 15 - 

2. Existing packaged WWTPs in the areas of Lawai, Kukui‘ula, and Po‘ipū will have 
the opportunity to connect to the regional system. 
a. These existing systems can be phased out over time and result in the closure of 

their associated injection wells. 
b. Connecting to the regional system will improve the quality of effluent currently 

being discharged and improve water quality along the coastline. 
3. The regional system will provide sufficient capacity to accommodate the current and 

future demands occurring in this region. 
4. The tertiary treatment process implemented under the regional system will provide 

positive benefits to the environment by improving the water quality of effluent 
discharged. 
a. The R-1 effluent from the regional treatment facility can be reused for irrigation 

or other sources. 
b. Reuse of the R-1 quality water will lessen the demand placed on potable water 

resources. 
5. HOH Utilities, LLC and Aqua Engineers, Inc., is providing the resources to plan, 

program, and construct this regional wastewater system.   

2.3 PROJECT DESCRIPTION 

The proposed Project consists of the Regional WRF and collection system improvements.  
Figure 2.3 shows a preliminary site plan identifying the location of the facilities and routing of 
the collection system improvements.  The proposed wastewater facility improvements will 
encompass a total of approximately 13.0 acres of land within the Project Area.  Site 
improvements along with the facility’s treatment process are still being refined, but will be 
discussed in greater detail in the Draft EIS prepared.   

 
The proposed Regional WRF will be developed on the site of the existing Kōloa Mill 

which has not been in operation for about 10 years.  As development plans for the Kōloa Mill 
have not been determined, the Regional WRF design considers future development of the Mill 
and surrounding areas.  In consideration of the historic character and nature of the Kōloa Mill, 
the design of the buildings associated with the Regional WRF will emulate the architectural 
characteristics of the Mill to the extent possible.     

 
The new Regional WRF facility is planned to treat excess wastewater from the existing 

Po‘ipū WRF beyond 1.0 mgd along with its waste activated sludge, and wastewater from other 
residential and commercial developments within the Kōloa Town and Po‘ipū service areas.  The 
existing Po‘ipū WRF will continue to treat wastewater from the region up to approximately 1.0 
mgd, with the excess flows to be conveyed to the Regional WRF for treatment and disposal.        

 



North KOLOA-POIPU REGIONAL WASTEWATER RECLAMATION FACILITY PROJECT
HOH Utilities, LLC

FIGURE  2.3
REGIONAL  FACILITY  IMPROVEMENTS  SITE  PLAN

- 16 -

Poipu   R
oad

Poipu   Road Weliweli  Road

Weliweli  Road  (Private)

Weliweli  Road

W
eliw

eli  Road  (Private)

A
la  K

inoiki  Road

W
aikomo  Rd

Koloa  Road

Source: 

LEGEND
Koloa Collection System
Po’ipu Collection System
Eastern Collection System

Austin Tsutsumi Associates &
Engineering Concepts, Inc.
Digital Globe (May 2007 Aerial)
State Office of Planning (GIS TMK Data)

Note:  Property lines are approximate
           for illustrative purposes only.

REGIONAL WASTEWATER
RECLAMATION FACILITY

POIPU
PUMP STATION

CRATER   
PUMP STATION

eli  Road  (Priva

)

W

EASTERN
PUMP STATION

INFILTRATION
BASIN AREA

KOLOA
PUMP STATION



 Kōloa-Po‘ipū Regional  
Chapter 2  Wastewater Reclamation Facility Project 
Project Description EA and EIS Preparation Notice 

 

- 17 - 

The Po‘ipū WRF will continue to supply reclaimed water to the Kiahuna Golf Club and 
other potential users in the area.  Until the Regional WRF is constructed in 2010, all wastewater 
flows will continue to be conveyed to the existing Po‘ipū WRF for treatment, reuse and disposal. 

 
As part of the recent upgrade to the Po‘ipū WRF, an integrated influent WWPS was 

recently constructed which will distribute flows between the Po‘ipū WRF and the proposed 
Regional WRF.  Flows that are directed to the Regional WRF will be conveyed via two (2) 
proposed intermediate WWPSs.  The first WWPS will be located just mauka of the Kiahuna 
Swim and Tennis Club and east of Hapa Road, and the second WWPS will be located near the 
existing water tanks along the privately-owned portion of Weliweli Road makai of the Regional 
WRF which will collect and transport the flows to the Regional WRF.   

 
Figure 2.3 showed the locations of these WWPS.  Other flows to be treated at the Regional 

WRF will originate from several existing, planned and future developments in Kōloa Town and 
will be pumped to the Regional WRF via a Kōloa Town WWPS to be located at the corner of 
Waikomo Road and Weliweli Road. 

 
The Regional WRF will be developed in phases based on the demand for wastewater 

treatment.  The first phase of the facility is scheduled for completion in 2010 will be designed for 
a 0.6 mgd average daily flow (ADF).  The second phase of the facility which is scheduled for 
completion by 2015 will expand the capacity to 1.1 mgd ADF.  Beyond 2020, the demand for 
new wastewater treatment capacity will be dependent upon the connection of existing 
developments located in the Po‘ipū area east of Weliweli Tract which are currently served by 
private individual wastewater treatment facilities.  Should these existing developments connect 
to the Regional WRF, the facility would be expanded to a capacity of about 1.7 mgd ADF.     

2.3.1 Treatment and Disposal System Improvements 

The wastewater treatment process selected for the proposed Regional WRF is largely 
determined by the planned use of the effluent to be generated from the facility.  Two (2) factors 
govern the determination of the treatment process to be used at the Regional WRF.  First, reuse 
of the effluent for irrigation purposes will require filtration and disinfection as part of the process 
train to meet the R-1 quality water requirements pursuant to HAR, State DOH, Chapter 62 of 
Title 11, Wastewater Systems.   

 
Secondly, the excess R-1 water, as well as effluent that does not conform to R-1 quality 

water requirements, is planned to be discharged into an infiltration basin located near the 
treatment facility.  Figure 2.4 includes a preliminary site plan for this new Regional WRF. 

 



Source:  

Austin, Tsutsumi & Associates, Inc.
North

KOLOA-POIPU REGIONAL WASTEWATER RECLAMATION FACILITY PROJECT
HOH Utilities, LLC

FIGURE  2.4
REGIONAL  WRF  SITE  PLAN

- 18 -



 Kōloa-Po‘ipū Regional  
Chapter 2  Wastewater Reclamation Facility Project 
Project Description EA and EIS Preparation Notice 

 

- 19 - 

Due to the size of the Regional WRF, an aerobic secondary process and aerobic sludge 
stabilization process have been selected for the facility.  The secondary treatment process 
selected is the Moving Bed Biofilm Reactor (MBBR).  Consideration will be given to include 
provisions to modify the process to a Moving Bed Biofilm Reactor/Integrated Fixed Film 
Activated Sludge (MBBR/IFAS) in the future.  The MBBR process will provide high quality 
water for reuse, minimize odors, reduce the operational complexity, and reduce the overall 
footprint required for the WRF. 

 
The use of primary clarifiers will not be incorporated in the facility, which will eliminate 

the need for handling of the raw primary sludge and associated increased odor potential.  
Dewatering of the aerobically digested stabilized sludge will be undertaken through mechanical 
means versus a less costly, but potential odor-producing drying bed type of operation.  The 
proposed treatment and disposal process for the Regional WRF is described below: 

 
Pretreatment Process 

 
The raw wastewater will be pumped from the proposed Crater WWPS and Kōloa WWPS 

through separate flow meters before entering the headworks of the Regional WRF.  The entire 
headworks will be elevated and constructed on steel supports with an operations platform to take 
advantage of the head produced by the two aforementioned pump stations.  The headworks will 
provide preliminary treatment of the raw wastewater, which includes screening and grit removal. 

 
The raw wastewater will enter the headworks where a splitter box will direct the flow to 

one of two rotary drum screening units.  Each screening units will be outfitted with a ¼-inch 
perforated rotary drum screen. Any debris within the wastewater stream larger than ¼-inch will 
be removed, cleaned, dewatered and compacted by the rotary drum screen assembly.  Each 
screen will have a chute to discharge the screenings to a dumpster located below at grade level.  
Adequate access to the dumpster will be provided to allow the operations personnel to 
occasionally remove the dumpster for disposal at the County’s Kehaka Landfill.     

 
After screening, the wastewater will flow to a vortex grit chamber, where fine, inorganic, 

inert, sand-like materials will be removed from the wastewater.  The grit slurry will flow by 
gravity to a grit classifier to remove organics from the inert grit and to dewater the grit.  The 
washed grit will be deposited in the same dumpster as the screenings 

 
The screening unit and grit removal unit will be enclosed to contain the foul odors and 

gases emitted.  A blower will continuously evacuate air from the headspaces in the units.  The 
blower will discharge the foul air into an odor control biofilter.  The biofilter will be an in-
ground system using soil or other material as the media.  From the vortex grit system, the 
wastewater will flow by gravity to a common manifold which will distribute the wastewater to 
the secondary process units.   

 



 Kōloa-Po‘ipū Regional  
Chapter 2  Wastewater Reclamation Facility Project 
Project Description EA and EIS Preparation Notice 

 

- 20 - 

Secondary Treatment Process 
 
The MBBR combines an attached growth media in a suspended growth biological reactor.  

The media is retained within the tanks by screens, allowing the mixed liquor suspended solids to 
be conveyed through the screens to the two dissolved air flotation thickener (DAFT) units for 
solids/liquid separation.  The DAFT units will be complete packaged units requiring a concrete 
foundation and electrical and piping connections.  It will be housed in an enclosed extension of 
the Bagasse Building. 

Tertiary Process 

Following the DAFT, cloth disk filters and a ultra-violet (UV) disinfection unit will be 
provided for the filtering and disinfection of the effluent to meet the R-1 reclaimed water 
standards.  The UV unit will eliminate the need for any type of chlorine to be used and the 
associated hazards of working with chlorine.  The cloth disk filters will be complete packaged 
units requiring a concrete foundation and electrical and piping connections, and will be housed in 
the same extension of the Bagasse Building as the DAFT units.  The UV unit will be installed in 
a concrete channel, and sized to accommodate future flows with the addition of future banks. 

 
Biosolids Stabilization and Dewatering 

 
The waste activated sludge (WAS) solids portion from the DAFT will be pumped to an 

aerobic digester.  The biosolids in the digester will have a solids retention time of 20 days to 
meet the Federal requirement to produce Class B sludge for land disposal.  From the aerobic 
digester, the stabilized biosolids will be pumped to a mechanical solids dewatering unit to 
remove as much water from the biosolids as possible before being hauled off site.  The 
mechanical solids dewatering unit will be located in its own solids handling room sized to 
accommodate future build-out.  The solids handling room will be equipped with a ventilation 
system to remove any foul odors and to direct it to the centrally located odor control unit. 

Buildings 

The various buildings proposed to be located within the Regional WRF project site include 
the following: 

 
Existing Bagasse Building:  The existing Bagasse Building will be used to house the 
MBBR tanks, headworks and centrifuge.  An extension of this building would house the 
DAFT units, cloth filter units and pumps. 
 
Control Building:  The Control Building will house the operations center, computer and 
supervisory control and data acquisition (SCADA) areas, offices, laboratory, toilet and 
locker facilities, break room, storage and filing rooms and maintenance areas.  The 
instrumentation and control systems within this building will allow the facility’s operators 



 Kōloa-Po‘ipū Regional  
Chapter 2  Wastewater Reclamation Facility Project 
Project Description EA and EIS Preparation Notice 

 

- 21 - 

to monitor and control the operations associated with the facility’s processes, as well as 
those of the proposed off-site WWPSs.   A generator building will be constructed adjacent 
to the control building. 
 
Disinfection Building:  The Disinfection Building will house the UV channel, fire pumps, 
plant water pumps and R-1 water pumps to the on-site water storage tank.   

 
Septage Receiving Station 
 

A septage receiving station will consist of a coarse screen and a concrete containment pad 
for washdown and dumping of non-hazardous, septic waste.  The septage will be accumulated in 
a single holding tank, and will then be pumped to the aerobic digester. 

2.3.2 Collection System Improvements 

The proposed wastewater collection system improvements associated with this Regional 
WRF will consist of three systems identified as: 1) Kōloa Collection System; 2) Po‘ipū 
Collection System; and 3) Eastern Collection System.  Improvements associated with these 
collection systems include development of four (4) WWPSs along with gravity lines and force 
mains.   

 
Kōloa Collection System  

 
The Kōloa Collection System improvements proposed would include approximately 8,000 

linear-feet of sewer lines and a new Kōloa Town WWPS to service areas within Kōloa Town.  
Sewer lines would consist of new 8-inch and 12-inch gravity sewer lines, and a new 6-inch force 
main as part of that wastewater collection system.  The Kōloa WWPS is proposed to be located 
on an undeveloped parcel encompassing about 750 square feet of area situated along Weliweli 
Road near its intersection with Waikomo Road.   

 
New gravity sewer lines would be routed within both privately-owned property and the 

rights-of-way for portions of County roadways which are Kōloa Road, Waikomo Road, and 
Weliweli Road.  From the Kōloa WWPS, a new 6-inch force main would proceed in an 
eastbound direction to the proposed Regional WRF located either along or within portions of 
Weliweli Road within a private easement.   

 
The Kōloa WWPS will initially be sized to accommodate the present peak flows from 

Kōloa Town.  The pump size will be increased in the future to accommodate the additional flows 
from the developments along Weliweli Road.  Approximately 130,000 gpd is estimated to be 
generated from this Kōloa Town service area.   

 



 Kōloa-Po‘ipū Regional  
Chapter 2  Wastewater Reclamation Facility Project 
Project Description EA and EIS Preparation Notice 

 

- 22 - 

Po‘ipū Collection System 
 
The proposed Po‘ipū Collection System improvements include the development of two (2) 